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2" ' _GENERAL INFORMATION . 3 - , N
B R ) r., < . . /.\:« 5
oo ‘ band el .-
INDEX . PARTS ORDEHS ) :
There is an mdex at the front and rear of this catalog. AII orders must mclude the followrng mforrnatron ) L e e
- The front mdex is 'an alphabetrca[ mdex of the major ’ 1. Correct part number . T TABLE OF CONTENTS -
‘groupsorassembhes . ‘ Co e e . - S
' 2, 'Complete description ‘of part or component ) o : _
. Therearindexisa numencal index of the part numbers . o \ : L
_and pages on which these numbers, are shown. 3. Total guantrty of each part or component R AHRM 44, AHRM 48 ‘
ILLUSTRATION 4. 'Product model number ' : LTl e . .Page Grid
Each illustration in this catdlog shows a group,of parts . 5. All necessary product |dent|f|cat|on numbers Eﬂ?azl:uﬁ;veslfa:::tl:ﬁ\tdqlfgﬁ Frame B g _ gg
3 -or’' components. These parts: and. components are : S Deck B elt' and Idler Pulleys : . et v “7 A8
e!rgned approximately as the parts and components on "B, Method for sendmg the parts . Rear Axle and Laveling Lln!;a-g.e- L g A10
your machine. Each part and component in an illustra- ‘ Spindles and Blades e S et 9 A1-0
tion hasareference number. Thesereference numbers i 7. Complete and correct address - " Hydraulic Svstem . - e ﬁ1 . 1
_are in a list on the page opposlte of the illustration. . HV drauli M“otor oty A 91 B8
Next to the.reference number is the part number, ' CATALOG REVISIONS oo DV ’I NG VIOTOT - 2 v e e e e e {\'\ S B1a
description and required quanrty of the part shown in . . eoa CARREE s o h 4
.the |Ilustrat|on L LAs the product changes new pages wall be available - < ) :
! J for your catalog A notice wrll be issued. o . AHRM 80 . o
UAR - "Use as requnred" indicates that the part . , ‘Deck Belts and Deck Covers . . . . - P PO 1 A12
quantity is vanable . " _ IMPOHTANT Put all revrsrons into the catalog as Pulleys, Blades and Spindles .. ............ ... .13. Ald
T ‘. s00n as possmle * Axle and Mounting Brackets ............ e ..,.1B - B2
NSS - ““Not sold separately” indicates that the partis . _ o Hydraulic System. ... ..... R 23 B10 .
| only available as & component of an assembly or the ‘ FlIGI-lT HAND AND LEFT HAND ) - Hydfaulic Motor ___________ . e 2 B8
f " part must be purchased locally.” If the part is an ' IDENTIFICATION X , Decals ......... e PR 27 - Bl14
. assembly component, the desoription will be indented - . ' ‘ . ' .
' under the assembly descnpnon in the parts Ilst Thehwords Ir|ght hdand (RT a;d left hang I(LH} as used : . AHSB4B A _
. in this catalog indicate the direction while you are'in ' -
0“_ "Obtam Iocall\f" - , . . . e Auger. Housnng, Chute Control and Lift Assembly .17 B4
; ‘ ,the_ operator s seat n the norrna1 operating poemon. ~ Auger and Drive Shaft. . . .. .. e 19 B6
"Footnotes are added o a part number when Hydraulic System. . ... ... e e 25 - B12
.- more information is needed for identification. They» ' |NDENTED DESCRIPT|0N5 Hydraulic Metor ... .............. e L2 " B8
on|y relate to the part numbers :nducated - ‘Decals......................... . ¥ | B14
An assembky can have many components The com-,, . B ‘
ponents of an assembly are indicated by an indented P
- description. The quantity for an indented part is the. .
S total needed for that complete assambly See the-
example.. '
REF. PART NO DESCRIPTION : - ‘ : REQ'D -
S C - 55159 CYLINDER ASSY - rearsteerlng e PO A
2B C -56208. . SOCKET ASSY,- rearcvhnder....:...'...' ......... 1
29 of 65956 - PLUG - adjustlng. socketassy : .. .. i e e . " -
30 . C. 65957 "+ SEAT-socketball............ e P 2 .
at C. 56210 ~SPRING - sockst . ... RS IR 1 ‘
R C 568209 - SEAT - socket spring. .. . .. I PPN P S | -
"33 G 4917 CLAMP ASSY -socketassy .............. e Veeeoal 1
: 16- a6 . BOLY-1/2"x2-1/4"N.F.hex ......................... 1 . : ' *
34 132~ 104" . PIN-cotter,3/16"x3" _......... SO C L
35 C 55889 STUD - ball, socket & cylinder. . . . . . e oo 2 -
. 36 13- .40, BOLT-1/4"x5/8"N.C.,hex ................... el 4 ' )
37 .- 92- 4 T 4 o

. LOCK. WASHER V& SAE: ... e SR
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ey Auﬁmuiﬂiﬁﬂnﬁaa ROTARY MOWERS . } R N
" DECK, covens AND LFTLINKS © - 0 7 e

) REF: _ PARTNO. | DESCRIPTION o Ce e " REQ'D
' | C 42164 TOVER - deck belt (AHHM44) S SR RO

C* 37342  COVER - deck belt (AHHM48) ..... B R [ T
C 28105 RING-retasmng YT ' . 4 .

............................................

‘ 195. 533 ° -WASHER - 1/2%. ... ... .l O AR e 20

1
1, .
-y
.3 .
4 187-1036 . 'SCREW -'1/4"" x 1/2" salf—tapplng ......... B UAR
B .+C, 18315 . LINK - lift (5se with tractor model 31. 18} ............................ c2
. 8 . C 25703 LINK - lift (use with tractor models 4116, 4118, 4120] ............... 2
7 C 31500 ROLLER - anti-scalp .. ..... ... ... .. it et ae s .2
‘8. "C 31501  SPACER-sleeve ...................c.00.iiuenn..., SN L2
9- 111- 376 BOLT - 3/8" - 16 x 3" carriage. . ........... e e [ 1 ,
. 113- 241 BOLT --3/8” - 16 x 3hex head ......... S " 1 -
10 131- 938 ° NUT - 3/8" - 16 flange lock ... ....... ... e -2
11 . C. 42165  DECK - mower (AHRM44) ... ... e 1
11 € 237325 DECK -mower {AHRMASBY ... ... ... .. 1
12 C 32958 _DEFLECTOR -chute ......:...... T 1
13 'C 30766 '« ROD -pivot .......... . g 1 ,
14 . C 30768 - NUT-push .................. . ......... el 2 o
i 16 C 31505. " SPRING - chutes..t...‘....'..._.'...‘ ......... e ke, 1 ~
16 -C 10821 " PIN-clevis, .........c...ivuin... 4 o
17 C 42173  COVER- mbtor (AHRM44) . . ... .. ... ... .......... BT 1 =
17 C 37341 - COVER - motor (AHRM48] R TP e s T
18 C

19 113- 102  BOLT - 5/16" -
20 131- 911 NUT - 5/16"" - : e : CEEE .
S C 40953 TRIM .--Iiner ..... AU T, ,

31518  SKID -rear......" .. A R I A

‘
e .
o
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"
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Prinfced, in U.S.A,

AHHMM AND AHRM48 HOTARY MDWER

MOUNTING BRACKET AND TDW FHAME

L ' Cd f '
' " REF. . PART NO. -DESCRIPTION ' ‘ A REQ'D
1 © CT 37382 BRACKET - moun"clng S PP 1
- 2 C 14768 SPACER -sleeve’ " ............ L U 2
'3, 131-1352 NUT - 3/8” - 16 flange. .'. . . . .. ., e P e i 2
.4 ~o~C 37323 ' FRAME-tow .......... S i, 1
5 © 113 208 . 'BOLT - 3/8" - 16 x 1-1/4” ... .. o i 2
«6 - C 10821 ° PIN-dlevis 1/2 x 1" .. ... SR SRR L2
7 .C "28105 - RING -retaining .......... R R e e 2
- DECK BELT AND IDLER PULLEYS
1" 1 C 42446 . BELT - mower deck (AHRMA#) .. ... .......0 ... ., NE
1 - C 37062 - BELT:- mower deck (AHRM48) ./ ... ... ... , e P 1
2 C: 14482 SPRING -tension. . . ............... e e PR . 1
3 C 37331 . ARM -idler .. ....... e e e e e 1.
4 C 12251 ' PULLEY - backside idler ........7........ [ 2
5 '111- 366  BOLT - 3/8" - 16 x 1-1/4" carralge e e 1
] 195- 525 WASHER - 3/B" . . ... e -2
7 131- 1181 NUT.- 3/8"lock....-....' ..... P e 3’
8 111~ 371 BOLT - 3/8" - 16 x 1" carraige . ... ... o e 1
9 C 14768 SPACER-sleeve .. ... ... . ... ........ e 1
10 1956-- 105 WASHAER - 172" . .. .. e 1
=11 113- 102 . SCREW - 3/8" - 16x13!4” e e e e . 1T

Fébruary 19292 .
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PART NO.-
C 31498
C- 31499

~AHRM44 AND AHRM48 ROTARY Mowen‘;

. 'REAR AXLE AND LEVELING LINI{AGE .

‘DESCHIPTION

T WHEEL - QaUGe" .+« e e i ia i
BOLT - shoulder AU '
WASHER - .656" x 1.312"

................................................

195-. 541

131- 930
C 31577
131- 938

132- 310.
C 31580
. T 42447
141-" 64
195- 525
132-, 320
C 37336
C 42169

NUT - 12" -
" ROD - level,adjust
NUT - 3/8' - 16 flange lock
PIN - cotter. 187 x 17! oo ...l f N ’
STRAP - connector (AHRM48) shown ‘
~ connhector- {AHRM44)
. PIN - clevis 3/8" x
WASHER - 3/8" . .
" PIN - cottér 3/32"'x 3/4"
© AXLE -:mower (AHRM48)
AXLE - ‘mower !AHRM44)

13 flange jock

LI T e I T T I
L L L L I R O e e
LI I T T T T N A
I R R L e e
....................
.....................................
L L R R L L I R A BN
L T R N I T R T R I P I
......................................
.....................................

....................................

. 'C' 20005 :
- C 10482

©.138- 96 -

111- 340

' SPRING COI‘i‘!i)l-'e'S.SI-O.n'.‘ TrrrEerre e e
PIN - roll 3/16" x
BOLT - 3/8" -

16 x, 3/4” carrtage

C 15935 -

111- 132
131- 9171
C 37327

195- 533
. C 31579
113- 207
C 165673
C - 28105

BRACKET - height adjust
BOLT - 5/16" -
NUT -.5/16" -

BELLCRANK - [evellng
: _WASHER - 12" ’

.....................................

18 x 3/4"" carnage
18 flange lock

I T T T T JEE T T T S T ST S SV
.............................................

BOLT - 3!8” -
- SPACER - sleeve
RING. - retaining

...........................................

131-1352

'PART NO.

40723
28971
- 10810.
25542
31452
T 192- 21
113- 209
C 31566
C. 29431
. C 31571
.C 31572
- 113-. 206
. 219- 20

0O000,

.C. 25644

Printed in U.S.A._

* - 16 flange head

SPINDLES AND BLADES

DESCRIPTION
'HOUSING - spindle
- BEARING - spindle
SPACER - bearing
ADAPTER - blade
" WASHER - 3/8°" x 2’
LOCK WASHER - 3/‘8’
BOLT - 3/8" -

SPACER - splndle

..................................
...........................................

WWWwow

o

..........................................

~15-1/2"/(AHRM44)
: 17" {AHRM48)
. BOLT - 3!8”

16 x 34" (use 15 f Ib. of tofauel. . F oLl

..............................................

SHIELD - beanng

" February 1992



10 ! % ' - AHRMBO HOTARY Mowea L . - -1
' i T L A e ' L .
* . DECK BELTS AND DECK covens |
) % J: } ! REF, .. PART.NO. DESCHIPTION SEENEE ) o L " REQ'D
: o1 C 37313  DECK - mowerBO"(1520mm)...’....‘.,.,.' ....... e R
' 2 C 25687 ., BELT -spindledrive ............. e e e e ey D2
5 3 C 25689 GUARD - deck belt . . .. ... S S '.;...- ...... e e 2
4 '187-1036 . SCREW - 1/4"' - 20.x 1/2" self~tapp|ng ...... S P I
! "6 "'.°C 28977  ROLLER - 2-1/2"" x 7" (63.5 x 177.8 mm) DR A e 1
' 6 C. 26405 © SHAFT - roll8r . .. 0t eeinintiineanns ..... AR
s 7.° 7 .132: 310 PIN - cotter'1/8" x 17 (3.17 x 26.4mm) ......... e S L2
8 'C 28976 . ROLLER - 2-1/2" x 2-3/8" {63 5 x 60.32 mm) rear ..., e, 2
“ 9 . - C 25620 . SPACER-sleave .. ...... .i7 ieenenniiean., e 4.
10 - 113- 447  BOLT - 1/2" -183x 3" hex ... ... . . ...... ..... . 4
"1 131- 930.  NUT -lock 1/2" hex fiange ....... e e e 6
12 195. 525  WASHER-3/8" ............... T, PP -
13 -+ 131- 938 NUT - 3/8”‘-16flange Iock ..... B R -2
14 195 541 WASHER ~5/8'". ... ... ... UL I, e 1
15 131-1362 - NUT - 3/8"-16lock ........ S T N - 4
16 113-°262 BOLT-3/8" - 16" x 334" .. ... .. oo ... P Ceve... 2
L 17 C - 26958  LINK -mower lift 8" . ......0 . c..nveuenin,n... 2
18-~ C 10821  PIN-clevis.......... e D 2
.19 7 195- 533 WASHER - 1/2” . .............. e 2
20 C 108928 PIN - retaining, special . ........ e e e e 2
21 C 27731 - SPACER - sleeve ..... e e R S 2
"22° . 138- 106. L, PIN-roll 3/16" x 2-H/2"" ... ... ... R S A 1
.23 . € 27730 WHEEL - anti-scalp . ... .. .. PP [ e 2
24 °  -C 37317 - ARM -idler ......... e e 1
| 25 .  C°12251°  PULLEY -idler .......... e e 1.
| 26 . - 111- 366 BOLT - 3/8” - 16 x 1-1/4" . ... ... P, -1
27- " 195- 105 . WASHER- 1/2" . ... ... ...c..... PO PP 1
; . 28 C 14482  SPRING ................ e A 1
| . 29 111- 371° ° BOLT — 3/8"-16x 1" .. .... e R ot g 1
| 30 C 14788 . SPACER.......................... S S S
| . .31, ['C 37316. COVER-belt........... B 1
32 C. 37063 BELT -drive .... .. e e et 1
? f
T
Printed in U.S.A. ' . o ‘ AR . February 1992
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1

2

3

4

5~ C ‘31394

B .-

7

8

9

" ’REF. PART NO,

'c 31395

" 113- 268’

-131-1216
-113- 206

C 25781
C 25642

C 28972
| C 25643
10 -126-  16°
11 . . C 25644
12 C 25645

.13 131-1331

.14 o111 37

157 131- 938

16 123- 101

20 . 195- 520

17 C 25543 -

18 C 25829
19 C 25688

21 - 129- 102

220, . 131- 176

25632
25635
40722

16516
28971
10810
25541

M
~J
NGO O000000

Printed in U.S.A. -

._DESCRIPTION }' ST
' 'BLADE ... ... e e e e

“NUT: - lock 3/8" hex AT S Y P AE O

RMSO ROTARY MOWEH
PULLEYS BLADES AND SPINDLES _

' BOLT - 3[8"‘-16x3f4”hex..'...-‘:.:...'...‘...-.'.,w..-......—..‘.‘..'-...‘

BRACKET - belt adjusting, deck
SPROCKET - spindle drive .. . . ..
WASHER - beit retammg, spacial

....................................

...................................

' SPACER - spindle , .. ......... e e e SR
". KEY - Woodruff #9 3/16”x3!4” ...... P

PULLEY = diiVE « ot v ol e L

" NUT - 3/8" flange BOTK .« o et e e e e e

WASHER .

..................................................

KEY -square ..........cv0ce... e e e .

NUT - lock 3/4" hex ..... e e
BOLT - 3/8" - i6.x 1" carnage A, e e

25627

BOLT - 5/16" - 18 X 4" hex ... :vouiiteononee i ivaun s

SHIELD - bearing
SPACER - sleeve

‘SPRING - compression ..., ..............., e
WASHER - .312 I.D. x 88”0D

NUT - 5/16' hex

NUT -lock 5/16" hex

SPINDLE - center

..........................................
.........................................

CSPINDLE - L.H. ... ..o .. T e DI

40855 . HOUSING - outward spindle . ...

SPINDLE - RH. o oo e e

HOUSING - center splndle ........... L AU o

RING - retaining .......... e e e el ........

BEARING - spindie

L d e w e e et e m o a e m et el et e e e s aet ey ey s

SPACER - spindle bearing

......................................

19- 20

SPACER - spindle . ........ e e e
FITTING - lubrication ................. e s .

.

LA X C B ' ‘ " February 1992
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1

-

@ .
RARTNb.
C. 37321

111- 371

C 26389
131- 238

©. C* 200056

C 10482
138- 96
C 159385

111- 132

193- 29
131- 911
C 26384

-~ 141- B4
132-..321

195- 525

" 132- 310
' C 25682
C. 25683.

13- 447
131- 930
C 31399

'C 26403
.C. 26402
C 16573

171- 366

" 131-13562.

C 24182
C - 19502

- C 26033

185- 533

. .C 10898
C 26385 -
€ 10821
C 10883

Y

Printed in U.S.A.

AHRMBD ROTARV MOWER

AXLE AND MOUNTING BR{\CKETS

DESCRIPTION

AXLE B - | LS A O
BOLT - carriage 3/8" - ‘16 x 1T Ve eee e v
BELL'CRANK .........0....... [P et e,
NUT --3/8"" - 16 hex ﬂange lock .. ... B T PR
PIN - locking ...... e e e S A
SPRING - tension . . R SR N e,
CPINc-roll Lol e P P U
BRACKET - helght adjust .. ... e e
BOLT - carriage 5/16"" - 18 x 3/4"" .. .. ... ... P P
LOCK WASHER - 5/16"' ..., ... e P

NUT - 5/16'" = 18.flange_ lock :
LINK-rockarm..‘....,..., ....... . N
PIN - clevis 3/8* .. ..,
PIN - cotter 3/32"" x 1”

..........................

------------------------------

WASHER - 3/8" . ... ...\ ..., e
PIN - cotter 1/8” x 17 .. ... ... ........ S el

VVHEEL~hgmhtamust,.,
' SPACER - slgeve .-
- BOLT -"1/2" -

............................................

NUT - lock 1727 - 13 hex ﬂange.:‘...f..' ....... el

BRACKET - .front mounting
LINK - tow R.H. (shown) .. ... .. .. e
_.LINK - tow L.H. N vl L

"SPACER - sleeve -
BOLT - carriage 3/8" - 16 x 1-140 . ... ... 0 oL, DRI

...........................

NUT - lock 3/8" - 16 hex fiange. . ... . . U s
"BUSHING - flange . . ... :. ... ... L e

*BOLT - **J”

. PIN - adjust

. 'WASHER - 1/2" .4 .
PIN - safety J
"LINK = leveler . . ... ... e e e S R

PIN:- clevis
PIN - safety

...................................

......................................

.........

..........

...................................................

N

1
. 6
1
[
1
1
:
1
2
-2
2
3
2.
2 .
5
7
2
2
" 2.
. 4
1
-
1
2
2
4
'2
T
T
3
3
1
2
1,

Febru'ari_r 1992

-



L6

'

- el mad b md b . B - N
TAWN=SOQOBNDG P WN

PART NO..
C 31900

. C 17776

C 29877

C 10898 -

129- 163

Y 42161

131- 938
132- 300
111- 340
131-1182

“C 15248

C 16940
13- 1

©131-1102 .

111- '340

C 28263 .
C' 22774

C 15334
a111- 132
C 31285

o 131- 911
132- 33277
C 24644
C 24643

C 24640
195-2134
195- 541
C 17775
113- 412

.195- 534
C. 25580

" Printed in U.S.A.

" 'BLADE -'snowblower ............ PR e .
. NUT - 3/8%-241lock .......... e
'BRACKET. - mounting . .. .. e . S e e e
- PIN - cotter 1/8” x 7/8"" .. .......... e PR S
CNUT-lgek 172 ... ... .. e S e

CCHUTE .. cvn i v .. R R R i
DEFLECTOR . ... ... ... ... oo, A S

_BOLT - 3/8"” x 3/4'" NC carriage . . . . ... e e P
WASHER - dished 25/64 x 1'" 0.D. . '
. WINGNUT - deflector locking .............. T, Wl

'BOLT - /2" x 1-3/4" NChex ........ ... ... S

' BUSHING - pivot . ... .. e e e . TS

_‘AHSBASSNOWBLOWER .. . .. 1. W7

- AUGER HOUSING, CHUTE CONTROL AND LIFT ASSEMBLY

DESCRIPTION = s - .. . . REQD-
HOUSING = adger 48" .. .. ..o ... i e '

SCREW - chain‘adjust. . . ......0:. ..o, e
PIN--safety . .............. e e e, Y

NUT-3/8"NChex ZP.........u.u.... .. P .
BOLT - 3/8'" - 18 x 3/4"" carriage ... . . el e e

BOLT - 1/4"” x 1/2" NChex ZP - . ......... S
NUT -lock 1/4"-NC hex ZP ...:......... TN S

...............................

BRACKET - chute holddown . . . .. e e -
BOLT - 5/16" x 3/4" NC carriage . .. .. .. .. .. R SO
ARM - lft. .o Ly -
NUT - 6/16 ' NChex ZPflange . . . .......... ...... L .U
PIN =COtter 3/32/" "X 151727 5. 555 v i s s e s e e
CRANK -chute.".......... e e, f ey
ROD - chute, control . ... ....~w.. .. ... ... RN I

COIL - chute control . . , . . e PR
WASHER - 1-3/16" x 2-1/4”" ZP . ....., T TR e
WASHER - 21/32° x 1-5/16"". ... ... e e e

SKID -shoe . .. ... e e e e :

WASHER - 1/2'7. 0 o e R S

RMEAENNSNCS 2SS BWRNRNRNNSSRNE=S RSN — -

aF

s . 7. February 1982




w® N . ST L : R 3 ,,AHsmsmowaLowsn L » , 18
‘ ‘ : R : : AUGER AND DR!VE SI-IAFT
) { ") REF. PART NO. - DESCHIPTION .' R . S . REQ'D
1 C 28277 FLANGETTE..j.'..‘....<.‘....-.......:'. ..... ST e 4
2 C 28817  BEARING .......:.......0........ . 2
3 - 111- 132 BOLT --5/16" x. 3/4” NC'ZPcarriage ............c......... P .4
.4 121- 228 BOLT - 3/8" x 1"" NC hex {use lock sealant on threads) flange !ock e 2. :
. 5. 131- 911 NUT - 5/16°" NC hex- ZPflangelock ........... . . . e ) i
- 6 C 28208 - BRACKET -bearing...................... e 1 '
' -‘.‘7 138- B1 PIN - roll 5/32° x 1-1/2" .. . . v el 1
8 -, 113- 206 . BOLT-3/8"-16x3/4" .......... RPN e 4
g 195- 622 © WASHER - spacer 3/8" . ................ G e e . UAR -
10 131- 938 . NUT - 3/8" - 16 flange lock . . . .. S PR e - 4 .
11 - C 18183 . CHAIN - auger drive 75 pitches:#40 roller chain, ..o e 1
C 28982 - LINK -cornecting #40.... ... .. .... R e AR e 1
' C 28984 . LINK-roller#40 ..;....... .. SRS e .2
»12° ©  C 28983 LINK - offset #40 .. ... .o . .. ... .. ... PN 2.
13 138- 138. PIN -rolt 1/4" - 1-1427 ... ..., . A T
14 NSS COLLAR - locking {lncluded with |tem 2) e e e 2
.18 - C 42157 . SHAFT -drive- ... ....... S e e e e e e e e 1- -
16 .- C 31953  PULLEY - drive shaft ....... PP NPT R e 1
17 © ., C 25853 - AUGER-48" . ........ S e e 1
‘18 ‘C 25840 . SLEEVE - bearing . ... ........ e P PR 2
19, ' C. 28971 . BEARING - auger ....... RO P e 2
20 . C 2b841 SHAFT stub. ... 0Ll R ' 2
Printedin US.A. -~ .~ . - o ‘ February, 1992
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C 36963
C 37336
c 42172

113- 208

"131- 13562

218-5137
218-5105
C 37065
C 37066
113. 102 .

131- 911
C 37348

C 37349
C 37350
C 37350
C.

42445 -
.218- 4B5

218- 483

.C 37187

C 37188
C " 41044
C 33404

C 40642 .

C 40641
83- 56

36963
40804
40805 .

40807
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40809
40810

40812
. 40813
- 40814
40815
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40817
40818
40819.
40820
40821
40822
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AHRM44 AND AHRM48 ROTARV MOWER
HYDRAULIC SYSTEM

DESCRIP’TION

-MOTOR - hydraullc (repalrs betow} ................
BRACKET - mounting (AHRM4B) . ... .. ....... AP
BRACKET - mounting (AHRM44) ..................
BOLT - 3/8"-16x1".......... e
NUT - 3/8" - 16 flange lock . ........ e e
FITTING - 7/8' - 14, 45° glbow ........... S ..
FITTING - 9/16°" - 18,' 90%glhow .. ...............
PULLEY - 4-1/2"" (AHRM48) includes set screws. .. ...
PULLEY - 5" {AHRM44) includes set screws ..... R
BOLT ‘BB - 1B x 3/4” B e e ’
NUT - 5/16" - 18 flange lock . . . % oo oo e
HOSE -casedrain ......._ ... e
_ HOSE - return (AHRMA8) ... ....... e e -
" HOSE - return {AHRM44) ... .. e e e e ‘
"HOSE - supply(AHRM48l.............;~..' ................ e
HOSE = supply (AHRM44) .. ., .. .
FITTING - 90° elbow, 7/8"" - 14 ...... I, e
FITTING - 80° elhow, 9/16 - 18 . .. ........ e
- COUPLING - quick, male 7/8"" ........... .. PR
COUPLING - qulck female 7/8° . ......... ... P
COUPLING - quick, female 9/‘[6'
PLUG -dust . ...........,...«..... P ..
PLUG ~dust . .. ...00.. o .. B
.CAP -dust......... P e e :
SCHEW set 5/16"

HYDRAULIC MOTOR
for AHRM44, AHRMA8, AHRM60, AHSB48

" MOTOR - hydraulic .. . . .. J
BODY - motor, drlve end ........ e e :
PIN - dowel..i ........... PR D
PLATE - wear ... .. el e e e :

‘RING - retainer-. /. ......... [P e
WASHER - 5/16"” ... ... e S, .

- WASHER - 378" . ... R e e e e
SCREW - socket head 5/16” ) 1B e

- SCREW - socket head 3/8°" -

.......................

CBEARING ... L [ T w
SEAL -ring . ............. e e
PLATE -gear............ . e
SEAL -oll ... ... ... ... e e ..
SEAL-load....... ... ... .. ..,
SHAFT AND GEAR™- driven .. ... ... .
KEY - square..... PR L, e
COVER - rear e e e
PLUG - small {not shown) . ... .............. s
CARTRIDGE - check ............. R P

" PLUG - large (not shown) . .................. ...
SHAFT AND GEAR - dnve ...... e .

.............

..............

21
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“.". AHRMEO ROTARY MOWER . . . .28

” HYDRAULIC SYSTEM .
PART NO. DESCRIPTION . . . o S o REQ'D,
.C 37066 - PULLEY - 5" (inclides set screws) .............................. 1.
C 36963 - MOTOR - hydraulic (repairspage 21) ........... ... ............ 1
C 37478 SUPPORT -motor.................... 00 oo, T
113- 208. BOLT -3/8”-16'x. 1-1!4" ...... e e e PR ' 2
131-1362 NUT-'3/3” 16. .0 va.. A S D 2
218-5137 FITTING - 7/8"" - 14, 45° elhow ..................... e 2
,218-5J05  FITTING - 9/16" - 18, 90°elbow - ... .. ... . oo v e, e -1
113- 102 BOLT - 5/16" - 18 x. B U 4
131 911 - NUT - 5/16" - 18 Hange 100K « . ..o oo m e s e 4
. 113- 207 BOLT -3/8“ -168x1"....... e L P e 2
'131-1181  NUT-3/8" - 16lock ..~ \........ P R A 2
218- 483" FITTING - 9/16" - 18,°90% elbow .. . .. . . I T LT
218- 485 FITTING - 7/8" - 14, 90° elbow S L T R o2
'C. 37404 TUBE < hydratlic. . ... .ivv oottt e e e e e L
- C. 33218 CLIP - retaining, tube to base ...... e e "1
C 37394 HOSE-casedrain ............ F 1
C .37395 HOSE “ FBEUM . © o o s e e e e e e e 1.
‘C° 373968 HOSE - supplv ............................................. 1
C 33404  PLUG -dust.. ... ..o "
cC 32213 CLIP- retaining, hose totube . .. ... ........ ... e 1
.C 37187  COUPLING - quick, male 7/8" .. ... ... .. e el 1
" C 37188 ° .COUPLING - quick, female 7/8" .......: e e L 1,
C 41044  COUPLING - quick, female 9/16” e e e nE
L C 40641 © CAP - dUSL. .. ... i\ttt SRR o
C 40642  PLUG-dust... /. ... . .. ....... e 1
83~ BB . SCREW - 56t 5/16" - 18. .. . " 0o e 2

: Februqry 1992
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; 24 AHSB48 SNOWBLOWER _ - ag
, : - HYDRAULIC SYSTEM - - -
o ( } REF. PART NO. - DESCRIPTION L . "REQ'D
-1 C. 42160 COUPLING hydraullc MOtOF. o oo v e e C e e e . 1
2 C 33267 INSERT - coupling . .......... L. e e h e e 1
3 178- 858 . SCREW'- set 5/16” - 18 x 3!8" .............................. 2:
4 C 42159 MOUNT - hydraulic motor. ... ...... A 1.
8 C 36963  MOTOR - hydraulic (repairs page 21} ............................... 1
6 113- 208 .. BOLT---3/8-6x1-1/4"-........ e e 2
7 131- 1352 NUT - lock 378" - 16 . i v et e e e e el 2
8 218- . 51074'_FI'I_'TING-90°7IS"-14.............‘....,...,......... ....... 2
9 218- 5105 FITTING - 90° 9/18™ - 18 .. . ettt e e L1
10 . C 42183: HOSE-supply ........ e e e 1
11 C  421B2° " HOSE-TetUrn. .\ .. 0. . ettt et e e i e canen. 1
127 C 42184 . HOSE-case drain ... . .......oui i i, 1.
13 - C 42180 HANGER - hose, rear . .............. ... .. 0 .. .. ... o000, 1
14 c 42181 HANGER - hose, front - :...oe ., e e e e e 1
15 C 33218 CLIP - retaining . ... .0 i 2
16 . 113- 3 BOLT -1/4" - 20x 1‘4” A 2
17 129- 101, NUT-1/47-20...5%. .. ...... L 2
18 192- 19 LOCKWASHER - 1!4"‘- ............... B 2
19 141- 54 ' PIN - clevis 3/8" x 1 06” ..................................... 2
20 136- 159 PIN - halrcotter;........................ .................... -2 -
. .21 c 37187 COUPLER - Quick, male 7/87 ... P e e 1
S 22 .. C 37188° COUPLER - 'quick, female 7/8'" . ... .. ........ e AR 1
23 C 27714 'COUPLER - quick, female 9/16". .. ... ... ... ... e .
24 ' ‘'C 33404 PLUG -dust .~ . ..... ........... L e e e e e 1
25 C 40641 CAP - dust..... e e e e e e e e e 1 .,
26. - C 40642 PLUG -dust .............. e s [ P 1
27 . © 218- 485 FITTING -"90° 7/8" - 14 ... o 2
28 ; 218- 483 FITTING 2 90° 9/16° - 18 . ... e i e 1
29 C 42193 SUPPORT .- heat-exchanger RH ..... I 1
30 C . 40818 KEY - square, pump . .....1....... e bl <
31 C 298581 KEY - 3/16' square x 1, drlve shaft T e e e e e e e e e 1
32 " 113-, 206 BOLT - 3/8” - 16 x 314" .. e 2
33 T 131-, 938 NUT - 3/87 16 flange 106K « « « o oo oo v o e 2
- ! ? ,
|
| , 5
; “Printed. in U.S.A. February 1992
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1 Awarning i

ﬁr

| sPmmNG BLADE

. + FLYING DEBRIS
KEEP CLEAN , J '
CONTACT CAN IHJUllE‘

A WARNING|

- OPERATE MOWER ONLY
DISCHARGE CHUTE

NO STEP.

CORAECT BLADE ALIGHMENT |

ROTATING AUGER
TO AVOID NEVIAL lm;.
~ KREF HANDS OUT OF AUGER AND DISEHARGE
CHUTE WHILR RMOLWE (8 RUMNIND

WITH
GUARD/COVER OR COMPLETE

Bl ', GRAGS CATCHER IN MLACE.
' . DEBRIS MAY CAUSE INJURY '

@

VUL BLADE ALIGNMENT AND BELT TENSION
- —- 1 TKIMTEM THES NUT MEAINSTWASHER ANO SFAZER
BLOGSEN FOUR SANDLE HOUSING MOUNTING MUTS ON THE UNDERSIDE

- OF THE MOWER
- HE ER FON FREE 54 1B MOYELENT OF ASSY

/ ¢ EAGH DTHIN A5 SHOWH 1N ALADE ALIGHMENT BWAGRAM

COMMERCIAL

~ \ ‘ I ALIGH BLADES SUGH THAT ADJACENT BLATES ARE PERFENDIGULARTD. 7|

Qp,— QADLUST THESE NUTS TOGRTAM 4 QAP BETWEEN KEATIOF $0UT 1K :

. 9 24 WIGM T0 BE EQUAL 10 SHICKNESS OF TRACTON (GAITION ke st
@ !l 1GH [U‘lfﬂuqmﬂhm% WW‘\%IU‘SS&C ARELK
\/4. P .

avie

THE COARECY BELT TERSIOR IS OBTAINED BY SPRING
LENGTH A TOBE APPAOX 525IM INSIDE LOQPS POSITION
ADJUSTABLE sDLEH TO PAOVIDE PROFER TENSION

CAT SPIKOLE
1 ) " ADSTABLE
P 1. IDLER *,

SPINDLE o« = o 4 SPINDLE
o~ ) . {,,'f‘ 3 L) ,s_jﬂ(s-na
I e " o,
’ A VL
- T
c s " e
1OLER PULLEY— T
{TAKE-UP}

vI.

W

L7 1H0iEd oNiLInD
GUTTNg H[lu“!

v

§
]
i: REIE L . . . . :’
_# ' REF.  PARTNO.  DESCRIPTION." G REaD -
© 1 C 42109 . DECAL - mower belt: lAHRM48, AHRMAA)... SIS I
2 C 12519 DECAL - ’NO-STEP” (AHRM44, AHRM48, AHBMSO) R T2
3 321-6210°  DECAL --cutting hgight {AHRM44, AHRN148, AHRM60) .. .. ... .. ... .. SE
4 . C 31086 ' DECAL -flying debris {AHRMAB, AHRMA4) . ... ... .. ... .. e a
5 - C 31087  DECAL - spinning blade {AHRM44, AHRM48, AHRMBO) LU e
6 .321-4199 . DECAL - auger warning (AHSB48) ......... e e e A
7 C 31409 ©  DECAL - spindle drive belt (AHRMEO} .. ... .. ... P e R
8" 321-6263 DECAL - “commercial” (AHRM60) . ................ e 1
9 . C.31989 ' .DECAL - “Ingersoll” (AHSB48).............. i, e
. N B
3 -
=y .
i Printedin USA. L . == February. 1992
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